



## TEST REPORT

No. : SHCCM150601902

Date : Jun. 29, 2015

Page: 1 of 3

SIMPLY BAMBOO LTD.

C/O R.T.PAGE&SONS. LTD UNIT R, RUDFORD, INDUSTRIAL ESTATE FORD NR ARUNDEL, WEST SUSSEX BN 18 OBF

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : SOLID STRAND WOVEN BAMBOO 1850x135x14mm  
Sample Number : SHCCM150601902  
Test Required : Please see the next page(s)  
Test Method : Please see the next page(s)  
Date of Receipt : Jun. 23, 2015  
Test Period : Jun. 23, 2015 to Jun. 29, 2015  
Test result(s) : For further details, please refer to the following page(s)

\*\*\*\*\* To be continued\*\*\*\*\*

Signed for SGS-CSTC Standards  
Technical Services (Shanghai) Co., Ltd.

Erin Huang  
Authorized signatory



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.  
Testing Center for Textiles and Apparel

No.69, Block 1159, East Kang Qiao Road, Pudong District, Shanghai, China. 201319 t(86-21)61196300 f(86-21)61191853/68183920 www.sgsgroup.com.cn  
中国·上海·浦东康桥东路1159弄69号 邮编:201319 t(86-21)61196300 f(86-21)61191853/68183920 e sgs.china@sgs.com

# TEST REPORT

No. : SHCCM150601902

Date : Jun. 29, 2015

Page: 2 of 3

Test result:

I. Bending strength and Modulus of elasticity

Test item	Test method	Bending strength (N/mm <sup>2</sup> )	Average value of Bending strength (N/mm <sup>2</sup> )	Modulus of elasticity (N/mm <sup>2</sup> )	Average value of Modulus of elasticity (N/mm <sup>2</sup> )
Bending strength and Modulus of elasticity	With reference to EN 310:1993	89.8	107	8.79x10 <sup>3</sup>	9.44x10 <sup>3</sup>
		98.5		10.1x10 <sup>3</sup>	
		98.9		8.95x10 <sup>3</sup>	
		113		9.05x10 <sup>3</sup>	
		117		9.98x10 <sup>3</sup>	
		127		9.80x10 <sup>3</sup>	
Remark	Specimen nominal dimensions: 330mm x 50mm x14mm, 6pcs Test span: 280mm, Test speed: 10mm/min Test face: Smooth face.				

II. Slip resistance

Test item	Test method	Dry condition		Wet condition	
		Individual value	Average value	Individual value	Average value
Slip resistance value	With reference to EN 14231:2003	60	53	25	20
		58		19	
		46		20	
		49		19	
		54		18	
		53		20	
Remark	Specimen dimensions: 200mm × 150mm × 14mm, 6pcs. Test face: Smooth face.				

Statement: Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

\*\*\*\*\* To be continued\*\*\*\*\*



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

SGS-Standard Technical Services (Shanghai) Co., Ltd.  
Testing Center for Concrete and Mortar Test Laboratory

No.69, Block 1159, East Kang Qiao Road, Pudong District, Shanghai, China. 201319 t(86-21)61196300 f(86-21)61191853/68183920 www.sgs.com.cn  
中国·上海·浦东康桥东路1159弄69号 邮编:201319 t(86-21)61196300 f(86-21)61191853/68183920 e sgs.china@sgs.com

## TEST REPORT

No. : SHCCM150601902

Date : Jun. 29, 2015

Page: 3 of 3

Sample photos:

### Bending strength



Smooth face



Rough face

### Slip resistance



Smooth face



Rough face

\*\*\*\*\* End of report \*\*\*\*\*



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

SGS Standards Technical Services (Shanghai) Co., Ltd.  
Testing Center for Mechanical Laboratory

No.69, Block 1159, East Kang Qiao Road, Pudong District, Shanghai, China. 201319 t(86-21)61196300 f(86-21)61191853/68183920 www.sgsgroup.com.cn  
中国·上海·浦东康桥东路1159弄69号 邮编:201319 t(86-21)61196300 f(86-21)61191853/68183920 e [sgs.china@sgs.com](mailto:sgs.china@sgs.com)